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1 Purpose of investigation

We were commissioned to test the friction acc. to EN 14904 (resp. EN 13036-4) on oak parquet
samples. For the test we received 3 sample with the dimensions 0,3 m x 0,3 and the following
labelling:

1 coat of AQUA TENAX SPORT + 2 coats of IDRO 2K SPORT"

2 Testing procedure

The friction test was carried out according to EN 13036-4. The procedure applied is accredited
according to DIN EN ISO/IEC 17025:2005 (DAkkS-registration-no. D-PL-11016-01-09). Testing
conditions: 23-50-2 according to DIN 50014,

3 Test results

The following test results were obtained.

Table 1: Friction

testing spot no. friction
1 107
2 105
3 102
4 103
5 104
Mean 104
4 Summary

According to EN 14904 the following requirements are valid: Mean value (80 - 110), rangs (+/- 4

units}. This requirement was fulfilled by the tested samples.

Prepared by ,-”'f"r-'- ST -'-:?-.x Approved and released by
(, ; . (2 '-‘fr ,,.‘ ﬁ /
] R, T | : '|_.- 4 !;"'- ‘ F’ x %
Johannes Schmid Nia ";”'F bipl -Ing. Rainer WellhduBer
Testing Engineer N, e ..: - Vice section lead
""-1_‘_‘ it
Materalgrifungsanstall Unversitit Stutigart BW-Bark Slutigart / LEBBW
Praftz raaldring 52 Phone  +48 (0)711 885 - D Acoount No. 7 871 521687  BLZ 600 501 01
70588 Shuthgan (Vashingan) Telelax: +49 (21711 8BS « BREAS IBAMN: DEST BO0S 0101 7ETT 5216 BT

UGL-ID-Nr. DE 147754156 Fviemet, wanw mpa wii-stutigart de BICSWIFT-Code SOLADESTINX



